L-Shaped Desk with Hutch
ASSEMBLY INSTRUCTION

Option B

I e, —

Put the screws in loosely until all pieces are together and then tighten them all.
It will save your time if you make a mistake while installing.




Dear Customers,

Thank you for purchasing our products.

As a reliable seller, we have been pursuing to provide customers with 100% satisfied products and
services, so we hope that you will enjoy this shopping experience.

If you find any damage, missing parts, or dissatisfaction after receiving the product, please contact us
freely at the first time. We will provide you with a 100% satisfactory solution.

/[ IMPORTANT N\

Please follow the instruction manuals and use a pad to protect the product during your assembly.

-

o
o’

i
’ J

2/22

N




/TN

X W
W
R
R
Neftasiaiesesy

W
i\?‘ N N
~:§5§§;§§:§§3‘§‘\‘
e
\\!“\\\
X
N

3
\
SRR
Q\S\‘VBS\S“’av
AR
R
R ““ “\\ ‘\\\‘\‘
‘\\;\\\\:\\‘8\“8“‘8“‘{‘
LR \“““s“‘ ’

3/22

RS SRS
N Wt

N\ \\“\ !

\.\‘“‘ s




TLIST
R
PA

T e

T e

&l

e

pcs

"%,

7

an
LU lllz’llll
i
4Ill'l "’”

i

7%
12

"l

e %
2%
m,,mum,,.
:lllmlmm,

,.,.,.,.,,m

mm,,,,.

5

7 ,,,,,,,.,.,,,
m,.,,,.,.m:.
,,,,,.,.,.,,,,,
7% ,.m.,,,.,
,,.,.,m,,,.,,,
,,.,.,.,,, s
”.,.mm,,n
m,,,.,,,,m.,
..,m.”,m.,..
mm,,m,.,.,
.,.”,,m,m,,.
,,.m.,m, %
”m,m, st
2 20t
,,,Z”niﬁ.i,f
% ,.,,m.,,,
00 ,,,,;,.::,.,.,.,,.
mlm/ ,,;;';""w
/ it
lllllllll/ i
lllllllllr B
llllllr b
o 1

Illlllz

,,:::::zzzzzf'
,,::z:;:z:;::"'
i

7
7%

7
",

2%
Ly
ottt
it

7%

%5

/
\

Tpe

T e

-

pcs

2 pos

4/22




HARDWARE LIST

@

M6x35 20 pes | D6x30 2 pes | M6x27 20 pes 7 pes
>
(O 1
5 pcs M5x45 4 pcs 1 pc M3x12 2 pcs

20x20xM6 8 pes | M6x32 10 pes | M6x40 16 pcs| M6x20 4 pes
3 14 B = "=
M6x45 4 pcs 1 pc 1 pc

1 pc M4 1 pc 1 pc 2 pcs

5/22




Hutch Assembly

STEP 1

STEP 2

6/22




STEP 3

STEP 4

7/22







STEP 1

Please use a hammer or solid tools
(not included) to knock the footpads
into the frame.

x8

STEP 2

Note: Please keep these holes on
the same side on Part E and F.

@_ x4

9/22




STEP 3

for

ights d

P helggjuste
maf;bea

nw,m/ed

theysou ne

as

N
x4
. "—i
4
N XJ
e (s
-

STEP 4

LT P
_:.-ZZ»J,/
:ZZZ'#’
,llllllllllllll’i‘
,ammmm;/
llllilllllllllf
i
»
"'Z"

~—

les
ho

firm the
confirm
e

as

' Ple

te:

No

ition.
sitio
Is in po
L
rt
Pa
on

H

L7
4I!ll/
d7 / 2
,',III%‘IZ 'ZZ"’
dllll[lllhlli!’
4llll:ll,ixt':::t'
'Illllllllllll
zzz:zz:"
(20! 7
15

0,
4I; 72
Z <Z

x4
_
@

10/22




STEP S

\{\;“

SO

\\ \‘\\‘\w“»»»-/
&QX\Q&@Q%%ww‘ T
N \\\\\\\ 7
S \\\\\\\\\\‘\‘\\‘
X ‘\\‘\‘\\‘\\‘\\ o)
R X \‘\‘\\\‘\\\‘\\\\“‘\‘\

R S \\‘\\\\\\‘\‘\‘\‘\\“‘

X \\\\\\

“ \:\:\:\:‘:\3388“ S

N
‘ll
i
::,Z:ZZ%'
. lllllllllllll
IIIIIIIIIIIIII
IIIIIIIIIIII/’
mmm»
Il'lllll’
sy
7
%
AN 74

STEP 6




STEP 7

ROXD
NS
BRSNS
TERRSSRER
B “‘:‘

AR
SRS
\‘\3}‘\3“

W\

\
Ry
N \

NN

W

N

Note: Please insert hex nut into hole from outside
and use finger to hold it, put the back wire panel
in place and fix the screws from the inner side.

STEP 8




STEP 9 The holes of the support bar have flexible space. Don't fully

tighten the screws until aligning all of the top panels. @ [ x12

{

W\
RN
AR
P ‘\“\\“

Y
BRSS RSN
R

AN

XN

Wl

i \\Q\\\S\\&
SRR
QRN
QR
sy
e

N

STEP 10 s ™

N
-

SRR
St
RSSSSIRRN
CIRSSSEIRORY
SRR
sttt
RN
RSSO
S

N

i
Af:ég

Q5000
\\\\‘g‘

hole from outside and use finge /
hold it, put the brace bracket in N\ \
J

/
/ :
Note: Please insert hex nut into !' @ A @\
m@/ 1% /

place and fix the screws from the 119

inner side.




11
EP
ST

7
24
o

aii
s
7, l:,l'l,l"
4:,,1”
iy 0p 14 %
4llllllll 2
lllllll 2% s
ey, % 7
""ll,
ool ?
o,
s

2
75

|
i
.m:,,lm

7
lll;l[: K
7

0
o0
ol

x1
&

@

£J

J

2
X
Do~

12
EP
ST




STEP 13

STEP 14

Velcro tape can wrap the wires,
making your desk look neater

15/22




STEP 1
@ & =
iF
@ " |
f &
@ @ €
Please use a hammer or solid tools
(not included) to knock the footpads
into the frame.
STEP 2

-
~

~®

@_ x4

Note: Please keep these holes on
the same side on Part E and F.




STEP 3

There are 2 heights for
the shelf to be adjusted
as you need.

[ 2\
{— x4

N\ J
( N\
(o x4

N\ J

STEP 4

O
Lo
WX
SRR
AN B
S SRR
SRS LRSSRSERNS
Sty

G

QORIRS
CSREOR
SRR
RSSO
Nttty
N
ALK
N

N —

Note: Pleas\ézbnﬁrm the holes
on Part L is in position.




x4
_
@

STEPS

x4
N\
(@ (—
iy N
_
.
p
P @
e ~
.
.
.
.
.
1of
0l %
7 'llllllzl z > 7
7 Illlllllll;
,:ummm
,:ZZZ%Z: z B
.Illlllllllllllli
.llllllllllllllli
,mmwmm:
Jlllllllllllllli
JIIIIIIIIIIIIlI’
JIIIIIIIIIIIIlIi
,mlmmmm
i v
,liz”mlm 2
orcl %
Illllll
’;;::Z"",
it
> 00 0,
,:;%%"n
,m,mmu:
,mnmmm
¢’%Z;%&
A
.
.
-~
.
.
<

x4
_
@

STEPS




STEP 7 1 )
{— X2
g J
Note: Please insert hex nut 1 )

into hole from outside and \ x1
use finger to hold it, put : )
the back wire panel in / )

place and fix the screws \ X1

from the inner side. \ )

f |
¢ i
ST i
STEP 8

= x2




12
X
e
Iy @
rt fu

Don
ce. Is.

pa ne

ible s pa

ib op

flex et

e th

bar ,hava” o

port ligning

fmesu

0 W

les cre

ho es

th

The n

ighte

tig

9

EP

ST

Y,
7
%, ey,
e
a:ZZZ;ZZZ?I
tllllllllllllll, 7
mmllmm 5
tllllllllllllll!'
4llllllllllllll7’
lllllllllllllll!’
a'mmmm:*
tllllllllllllll!’
'lllllllllllll!'
. Illllllllf‘
A lllllllllf’
';“45 "l:llilt'
4I‘Illlﬁ 17700,
amlm‘: 2
mmmmz P
lllllllllllllﬂ
ammm o)
Zu",m' K
714 :'m Z
«llm Corit
&

% llll:
&
R
o
%
';II,""
X

4
<

10
EP
ST

N
-

=
A~
(

4
4

4Illlll4!
i

7 7%’1525
% ",

2

7]
,lllllll}
i
l{l~ll .gggillg

R
o,

into
tin rio
nu inge
hex e fi in
inSertnd Uascket the
ase ide ae br. from
e: Ple Out: bra(;rewS
Note fkion the s
ho it, p d fix
| Id n
ho ea :
C e
g P’?er sid
% in

20/22




s
—

s
B

W
\\\\\\ - QXOR
R N \\\\\\\
‘\\\\\\\\\\ Q0K
‘\\\\\\\\\\\\\\\‘
\\\\\\ ! XA
N \\\\\\

W
\\\\\\\
SN
\\\\:

\“‘“\
-\\\\\\\\
S AN

\\\\\\\
\\\\\\
\\\\\\\\
\\\\\\\
\\\\‘\: N

X0
W
\\\\\:‘“
W

ol
N
\\\\\\\
-\\\\\‘
W
Q

RO

'\\\\\\

S
X

@

N
x1
J

J

Do~
x2

\(




STEP 13

STEP 14

Velcro tape can wrap the wires,
making your desk look neater

22/22




	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型




